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Test method

5 Y Al 75 BT it WT 832937 3.7V 1000mAh 3. 7Wh
o4 AR Chinese
Name of Sample | & 5 Cvlindrical Li-ion Rechargeable battery WT 832937 3.7V 1000mih 3. 7¥h
English
S#% 2 R 1121050630
ample No.
EXTR N0 kKT E MR AT R 2 )
Consignor NingboHuitong New Energy Technology Co., Ltd
A Ay i B R R A PR ]
Manufacturer NinghoHuitong New Energy Teclmology Co., Ltd
Aoin] =3 ) W e s A i 1T WIS bR HETE Y
A 5 sk AT R TSR STPLs i A ] 1 ] i
KRz 10/11/Rev. 6 .\IItLNLI. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

ST/SG/AC.

Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. ]

OF DANGEROUS GOODS”
Section 38.3

)& AFA

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 UNITED NATIONS “Recommendations on

FEA IR O T fabs e st d i I ks
he TRANSPORT

OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. l[l,f'll,t"R(‘\. 6 Amend. 1

#r)3R H

circuit, Crush, Overcharge, Forced discharge

Criterion
Section 38.3
Fon i
A#w AR, S WIRARE
ppearance Black Plastics cement shell \§\E
4 ,_\ i
H Stk B A 2021-05-28 HrilAeie 8 K 2021-06-05 ~ 2021-07-08 '_‘\’%w
Accepted Date Test Date _ §§ x
I REIO A S50 il M IE; BER ASL S L A
Altitude simulation, Thermal test,Vibration, Shock, External short ‘*. ;;;_;

Test Items
Ak, EREIET O O T fE e S i i e T K AERHE T
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3brifldizk .
b w2y The sample has passed the test items of UNITED NATTONS "Recomnendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion Amend. 1 38.3

2 H W (Date):

&z

E L3
Approver:

R4

Title:

Comment
EXR Fo RN / ¢
C;;Zg;zr Post Code
Yt

-

4

il 1R (Vice chief engineer)

CEA
Checker:

% ki
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Compiler:
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A PRy £ X 1= 1, o
Name of Test Standard requirement or The :
No Test Result | Conclusion | Remark
20 Clause Number of Standard
ltems
A OGRS BB A a5 A8 Ay
2 y HET D ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,5 | P 3
, &ﬁﬁm {['ii}liq : 0 vev. B Amend ﬁ_‘.lwl’\&. f‘ 2 ot
Altitude 1 S See Appendix T
- LN Manual of Tests and Criteria Passed
simulation ST/SG/AC 1011 /Rev. 6 Amend. 1 Scetion s
A8.3 Test 1.1
Wery M O T RS Tz @i 10 s e
R ;ﬂ&_}j‘--;]!g D ST/SGAAC T0/1T/Rev. 6 Amend. T 383 | W4 2 o
2 o YT 2 See Appendix 2 [
Thermal test UN Manual of Tests and Criteria Paseed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38,3 Test T.2
WEAr I 3 T fa ks tednm it el it B Ak
REY HE D ST/SG/AC. 10/11/Rev. 6 Amend. | 383 | W % 3
3 ; : T, 3 See Appendix 3 i
Vibration UN Manual of Tests and Criteria Passed
ST/SG/AC. 1O/11/Rev. 6 Amend. 1 Section i
38,3 Test T.3
WA LTI TPz iy & il fks
ik HEFEY ST/SG/AC, 10/11/Rev. 6 Amend. 1 38.3% | L% 4 "
4 Kk T 4 y See Appendix 4 i v /
Shoc UN Manual of Tests and Criteria Pascad
ST/SG/AC. 10711 /Rev. 6 Amend. | Section
38.3 Test 1.4
WAy e ¢k E R0 T et i 0TS iR by
HETFUED ST/SGAAC. 10/11/Rev. 6 Amend. 1 38.3 | A 3¢ &
i shages (TR ev. WHE S o
2 . . : See Appendix 5 (8]
External short |ix vanual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Scetion
38.3 Test T.a
ey I €0 Al Sediz gy 215w as s
B ALY ST/SG/AAC. 10/11/Rev. 6 Amend. | 388 [ W2 6
6 Criish AT, 6 25 S See Appendix 6 vk 7
Tus LN Manual of Tests and Criteria Passed
ST/SG/ZAC. 10411 /Rev. 6 Amend. 1 Scetion B
38.3 Test T.b6
1A A (B DT A AR T R A b
S AEFMES ST/SG/AC, 10/11/Rev. 6 Amend. | 38.3 | R4 7
7 KL7eH BT 7 See Appendix 7 GRis
Overcharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 8 Amend. 1 Section
38.3 Test T.7
WA I COXe 1 fabs S s dinny a1 A4S L8 filds
HETED ST/SG/AC10/11/Rev. 6 Amend. 1 38.3 | W 95 8
| t! l ! > (e :
8 B‘E{%ijﬁ[k& BT 8 : See Appendix 8 g /
Forced discharge [u\ yanual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test 1.8
S ES s IR 1 20°C-23°C M ETE /%
TeskERlifonitant Ambient temperature:20°C-23C;Ambient humidity:/%
Condition
L ;
Test Item
ENRES N L) ‘ -
Sse iy | BAR / i /
Subcontracted Test 7 g
Condition Subcontracted | Name Post Code
Laboratory Mok / W% /
Address Tel
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A% | WRMAE B4R | uleh
No. Name of Test Iltems | A]tjtude simulation
o ERkA XIS A Before K JE After FEARA | HA | e
%5 Sample Status RE TFo 5 RE FF34 4 JE | Mass Loss | Residual | 3%
Sample Mass ocyv Mass ocv OCV  |Other
No. /g v g A% % /% Event
001 | oerpar | ogsarr | 418 | 928180 418 0.01 | 100.00 | ©
002 | joennoam | osaigsntl Sl s EORTRE B 4 6 0.01 | 100.00 | o
003 | ovorarre o |23, 08800 |0 diie Sl EoRtoRe0 | d iy 0. 01 100.00 | ©
004 | pyorieml ) ongnee i sEE EolnoTdl I8 41 0.01 | 100.00 | o
005 | orneniel S| ioglohede| SR O NE oo onBc] - 4 19 0.01 | 100.00 | o
006 | ssomrrent g iledbi8Te2 L 4. 168 |"00481ED [ 1 4.16 0.00 | 100.00 | ©
007 | el i ieg,sra4 [ ] 408 | 22,8723 || 4. 18 0.00 | 100.00 | ©
008 | i, | 23ifboo il 4. 1B | 93 1896 | 4.15 0.01 | 100.00 | o
009 | peeamiont TSR0 Al L SRR R001 e 0.01 | 100.00 [ O
010 RS 23.1503 | 4.18 | 23,1481 | 4.16 0.01 | 100.00 | ©

2aCYC Fully charged

ATFAT

Ihis space intentionally

lert hlank

&oi: LR V-IRA D-IRAR R-E F-RK 0-Rh. RikA. Ak, R, RALX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) 5 HRAB LA | B
No. Name of Test Items Thermal test
ST A
3 £ -JJ e K o2 ! E e =3
5 Fsk A XI&AT Before RIS After TR k| A4 A b
%5 Sample Status & | A = F 34, & | Mass Loss| Residual | JL%&
Sample Mass ocv Mass ocv OCV  |Other
No. g AY /g Y % /% Event
001 | joremrerub o | 22.8460 | 416 | 22.8431 | 4.1 0. 01 98.80 | ©
002 | e | 28i1ees | AndilRa Rl 4 400 0.0l 98.55 | o
003 | ocremamy  leacosro| aln ([asiomssile 4] 0.02 | 98.56 | o
004 | i | oo s0ldslaid s igp roved| i d (1D 0. 01 98.80 | ©
005 | |iCiemEdl V| oy bas1ol Lot o S EDo onle | 4, 12 g0zi| 9833 | o
006 | sreerrearenadiH5028Tn2 ||l 4. [6HHAI2DESTRS || 4.1 0. 01 98.80 | ©
2ACYCE TRl 09 Q70 ; 09 Q7 ‘ ~
007 | gpocrCmEmL | lipangres [0 4iie | 22,8704 |8 4,12 0. 01 98.56 | ©
008 | prrcra®iba,  |-23/4K06 | ¢ 4. 18 | 23 1880 i 4. 10 0. 02 98.80 | o©
250V ARl by - 99 7 q 1¢ 2
009 | smitin e | deaed] fo17 (B2uryond [ 402 0. 00 98.80 | o
010 Pl 23.1481 | 4.16 | 23.1460 [ 4.11 0. 01 98.80 | o

25CYC Fully charged

This space intentionally

lel't hlank

&ii. L-aiR V-iRA D-MR4k R-BEEL F-A&K O-Aaihh. LA, LMK, Lo, ARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

B o ara
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B35 5 RWFE L | )
No. Name of Test Items Vibration
PEA Hk A RIS H] Before IRI )G After sk | MebE| L
Y5 Sample Status FZ FHRBE| BT FF344,/E | Mass Loss | Residual | L&
Sample Mass ocv Mass ocv ocv Other
No. /g AY /g IAY, % 1% Event
001 | juennad 1 oz.gaa | A1l ERRIBAT0- B i d ] 0.00 | 100.00 | o©
002 | juermerl 231247 409 (280127210 4000 0.00 | 100.00 [ o
003 | jonroemn o f 93,0835 411 03 087E | 1] 0,00 Aielon 00l o
004 | eormarmd o |22.7996 | 4 loc [22.80030| 4 10 0.00 @G 10000 o
005 | iiiamamn U lopiodie EAdRiohE | wplodad e 412 0.00 | 100.00 | o
006 | oome roorob gl eRl T3 | 4. 11000208180 | B 4. 1] 0.00 | 100.00 | o
007 | Rl iz 8704 |l 4 T | 228727 | 4 12 0.00 | 100.00 | o
008 | ol | 231859 | ¢ 4,104 23.1805 || 4.10 0.00 | 100.00 | o
009 | poermerh CN2ivoon TR 4 1a  SfIETE0I8 i, 12 0.00 | 100.00 | o
010 o = 23.1460 | 4.11 | 23.1485 | 4.11 0.00 | 100.00 | o

LT

Ihis space intentionally
lelr't blank

& LR V-IRA D-MRAK R-2KE F-RX 0-Rik. WA, LMK, RaH, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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BE 5 Hm R B A AR i
No. Name of Test Items Shock
o kA IRIEA] Before 'I:‘\.%/ET After Bk %‘jﬁ-‘tﬁ,j}_ A,
%t Saifisle Statis BEE | ARBWE| BT JF34 W, & | Mass Loss | Residual NE
Sample Mass ocv Mass oCcv ocv Other
No. /g AY, lg AY /% /% Event
001 | omnomemn | p2 8470 & 4l [apddn|Bid 10 0.01 99.76 | o
002 | liesEnm |93 10701 V09 EloRNIDnaE a9 0. 01 100.00 | o
008 | e oeeae o og neradl LT ER RGO 0. 01 99.76 | o
004 | (oo ne® | opo oo | (AT0n SiogRE00TS(E 4]0 0.0 | 100.00 | o
0065 | i L hp asl e s Rl oo R0an a1 0.01 100.00 | o©
006 | gerr eyl 90 RTng 8 4, 11 AlToo RTRY (£, 10 0. 01 99.76 | 0
007 | giiememl HERsror (1 4108 [ 22:8705 |1 4. 12 0.00 | 100.00 | o
008 | eyt Miluoai 1005 |1 4. 10W] |iegut®Hs || 4. 10 0. 01 100.00 | ©
009 | gecimeitl | gpigorall dnosl euigonaRlE . 12 0.01 100.00 | ©
010 | sioeemil | on vagsile R R odR 0 0.01 99.76 | o
N T e

£t LR V-IRA D-AEAR R F-AROK 0-RMh. RiBA. MK, LA, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 AR B AR S ik _

No. Name of Test Items External short circuit
R Hak A g T ST %
Sample No. Sample Status Maxi Extcrtﬁgl'cmperalurc Other Event

001 09C Fighy shasgen 55. 6 0

002 LGIC Rty sharged 5.9 0

T

003 T % (J‘,hz;%gerl 55. 9 &

00+ m:(lvf.lﬂif\ :E;Egml 86. 1 ¥

005 ICY}CEﬁ;ﬁiﬁzﬁgigrd 56. 0 Q

006 230\2(%(;511n1:£fﬁ:€5m1 56.6 0

007 2)0\25?{:17'{?(};23“,1 25,1 S

ROV L S

008 25058??5'17?,\}:5;:?1;.-?(1 99. 4 0

009 25@52?;?;\/1\?}12115&1 56.0 o

010 25CYCHEA: At 6.5 0

25CYC Fully charged

LA

Thig space intentionally left
blank

%Zot: DRIk R-2KEL F-RK O-AMik. AAK., LMK,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

BN s . .
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5 6 AR B & AR I
No. Name of Test Items Crush
s Wk il A%
Sample No. Sample Status Mo Externf:ijl FIIREIAIY Other Event
4 1(:\"1(.?\!5(‘()0;.3 TZ:LE :i ty 19.9 0
012 ICYI(".L \'3[0"1)(2[;’;::1 ty 19.9 0
014 1(‘\}(013%9? Onjﬂfl ty 19.7 0
Ve S L
017 25C2&?L95%@?O&$Ti ty 194t 9
013 25{“):(5{‘[}"3[0“:0[{:a1)a:1 ty 19.9 0
020 25CYC 50%7F hi 19.9 o

25CYC 0% Capacity

LR =10,

This space intentionally
blank

left

&iE: DR F-ALK O-RMk. AAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% ; WAFA LA | LR
No. Name of Test ltems Overcharge
HahT MoK A H £
Sample No. Sample Status Other Event

r LCYCHEA Al
021 1CYC Fully charged 2

. LCYCHEA Al
022 1CYC Fully charged 9

o Leyeseas st
023 1CYC Fully charged Y

) 1CYCHEAs fo 0
024 1CYC Fullv charged

r 25CYCHE Al
025 25CYC Fully charged N

o 25CYCHEA A 0
026 25CYC Fully charged

. 25CYCHE 4 AR 0
027 25CYC Fully charged
098 25CYC5E 4 78Il 0

25CYC Fully charged

LLR=T

This space intentionally left blank

&ix: D-fRAK F-ARK O-RfHR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 | B & AR gity ]S
No. Name of Test Items Forced discharge
Hdutho ok A S 2
Sample No. Sample Status Other Evanit
029 1CYC }lf ;lylci )\L‘ /Lll\i yﬁ‘{cl}lil rged 0
030 1CYC ]lgl:f;’}:b fi\.irjfclilfar ged 0
031 1CYC ][-fi }E{ 1)\5 -?rijitlllil rged O
032 1cYe IF(U\I(EJ\L %ijii']i Yeed 0
033 O St 0
034 1E%¢ lr?l(IJ\L ?1:1}}3 t‘llgi;n'gf'd 0
035 1cYC lr(}lrl}\{ ?;Eltl E;_i rged 0
036 1CYC 1}?{?;['1? Tij‘i{crl?‘ai rged 0
037 1cve 1[:?{]]; %iﬁiﬁn;gca 0
038 10YC Ji:llrll? ﬁ'iz%;'l%irge d 0
039 o e 0
040 250’[‘2 Ef(x?ltf Tjg{cilliuvged o
041 z)CYtzTn?lrf\L?; ibfcll{llarged 0
042 ZE(Y[HGE(J;J]}\L ?iﬁi*lliill‘gﬁ d 0
043 25¢ \’(‘2 5;;?5(‘1??;%(;1%;rgm! 0
044 25(‘\’(?2 :;Cu\lfljxl %iﬁs%jliilrgpd O
045 g 5CYC2 SPCUY]CI,J:F {(TE:I hua rged 0
046 25{7\’(;2 qlchlc l)\b /:r?inft;l‘fargod 0
047 20(\5512}1{:1) \t Tiﬂsyc[}&iargcd 0
048 25CYC2513Li?r]Ci'J:fﬁ {(;Fi%cllliﬁ rged 0

&5 D-ARAR P-ARK O-RMHIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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